
Draft Environmental Impact Statement

Appendix I
Wastewater Treatment Report

I-1 Wastewater Treatment Engineering Report
I-2 WAC Report

I-3 Transportation Corporation
I-4 NYSDEC Correspondence



Draft Environmental Impact Statement

I-1
Wastewater Treatment Engineering Report





Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | i 

Contents 

1 Introduction ................................................................................................................................... 1 

2 Description of Wastewater Sources ............................................................................................. 1 

3 Treatment Objectives ................................................................................................................... 1 

3.1 Treated Effluent Permit Limits............................................................................................. 2 

4 Existing Treatment Facilities ......................................................................................................... 2 

5 Development of Treatment Facility Design Parameters .............................................................. 2 

5.1 Design Flow ........................................................................................................................ 3 

5.2 Influent Wastewater Characteristics ................................................................................... 5 

6 Alternatives Evaluation ................................................................................................................. 7 

6.1 Alternative 1 – Membrane Bioreactor (MBR) Process ....................................................... 7 

6.2 Alternative 2 – Sequencing Batch Reactor (SBR) Process ................................................ 8 

6.3 Alternatives Evaluation Criteria ........................................................................................... 8 

6.4 Comparison of Costs .......................................................................................................... 9 

6.5 Alternative Selection ........................................................................................................... 9 

7 Design of Treatment System ...................................................................................................... 10 

7.1 Treatment System Overview............................................................................................. 10 

7.2 Process Sizing and Descriptions ...................................................................................... 11 

7.2.1 Influent Headworks ............................................................................................... 11 
7.2.2 Fine Screens......................................................................................................... 12 
7.2.3 Membrane Bioreactor Tanks ................................................................................ 12 
7.2.4 Post Aeration ........................................................................................................ 17 
7.2.5 Ultraviolet Disinfection .......................................................................................... 18 
7.2.6 Aerated Sludge Holding Tank .............................................................................. 18 
7.2.7 Belt Filter Press .................................................................................................... 19 
7.2.8 Effluent Disposal ................................................................................................... 20 
7.2.9 Odor Control ......................................................................................................... 20 
7.2.10 Process Control Building ...................................................................................... 20 
7.2.11 Sludge Handling Building ..................................................................................... 21 

7.3 Hydraulic Analysis ............................................................................................................. 21 

7.4 Residual Handling ............................................................................................................. 21 

7.5 Control Strategy ................................................................................................................ 22 

7.6 Chemical Addition, Storage and Containment .................................................................. 22 

7.7 Electrical Requirements and Emergency Power .............................................................. 22 

7.8 Operator and Laboratory Requirements ........................................................................... 22 

7.9 Cost Estimate .................................................................................................................... 22 

8 Final Effluent Characteristics ...................................................................................................... 25 

8.1 Mass Balance Summary ................................................................................................... 25 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

ii |  

9 Operations and Maintenance Manual & Wet Weather Operating Plan ..................................... 27 

10 Schedule of Construction ........................................................................................................... 27 

11 Final Inspection ........................................................................................................................... 27 

12 Closure Requirements ................................................................................................................ 27 

Tables 

Table 3-1.   Preliminary Effluent Limits................................................................................................ 2 

Table 5-1.   Average Design Flow Calculation .................................................................................... 4 

Table 5-2.   Influent Wastewater Characterization .............................................................................. 6 

Table 6-1.   Cost Comparison Summary ............................................................................................. 9 

Table 7-1.   Headworks Info .............................................................................................................. 11 

Table 7-2.   Fine Screen Info ............................................................................................................. 12 

Table 7-3.   Wetwell Info .................................................................................................................... 12 

Table 7-4.   MBR Tank Volumes ....................................................................................................... 13 

Table 7-5.   Aeration System Info ...................................................................................................... 14 

Table 7-6.   pH Adjustment Info ......................................................................................................... 14 

Table 7-7.   Coagulant Addition Info .................................................................................................. 14 

Table 7-8.   Membrane Cassette Design .......................................................................................... 15 

Table 7-9.   Scour Blower Information ............................................................................................... 15 

Table 7-10.   MLR Pump Design ......................................................................................................... 16 

Table 7-11.  Post Aeration System Info ............................................................................................. 17 

Table 7-12.   UV Disinfection System Info .......................................................................................... 18 

Table 7-13.   Aerated Sludge Holding Tank Info ................................................................................. 19 

Table 7-14.   Sludge Filter Press Info .................................................................................................. 20 

Table 7-15.  Conceptual Cost Estimate for Clovewood WWTP ......................................................... 24 

Figures 

Figure 8-1.   Estimated Final Effluent Mass Balance based on Average Design Flow...................... 26 

Appendices 

Appendix A Conceptual Design Plans 

Appendix B FEMA Flood Insurance Rate Map 

Appendix C Vendor Quotes and Equipment Cut Sheets 

 C-1. Westech Screening & Grit Removal, 1/15/2015 

 C-2. Huber Fine Screens, 1/2/2015 

 C-3. Suez MBR System, 2/1/2018 

 C-4. Suez UV, 1/30/2018 

 C-5. Ashbrook Filter Press, 9/24/2015 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 1 

1 Introduction 
Henningson, Durham & Richardson Architecture and Engineering, P.C. (HDR) developed 

a conceptual design of a new wastewater treatment plant facility (WWTP) for CPC to serve 

the proposed Clovewood development.  This Engineer’s Report presents the proposed 

Clovewood on-site wastewater treatment plant in Blagg’s Clove (TM Section 208, Block 1, 

Lot 2 & 3) within the Village of South Blooming Grove, Orange County, New York.   

The Clovewood WWTP is being designed for an average flow of 280,000 gallons per day 

with secondary biological treatment.  This flow is consistent with a letter from the 2014 

New York State Department of Environmental Conservation (NYSDEC) Design Standards 

for Intermediate Sized Wastewater Treatment Systems.  The plant is being designed to 

meet the NYSDEC intermittent stream standards, shown herein.   

The proposed treatment plant design includes the following treatment process and 

equipment which are all described herein: 

• Mechanical Screens and Grit Removal System 

• Fine Screens  

• Membrane Bioreactor (MBR) 

• Chemical Feed Systems 

• Aerated Sludge Holding Tank 

• Sludge Press 

• Post Aeration Tank  

• Ultraviolet Disinfection 

• Process Control Building 

This Engineer’s Report includes the process design drawings, and equipment data sheets 

to fix the equipment sizing and materials of construction, preliminary plant layout and 

process control building sizing and layout.   

2 Description of Wastewater Sources 
The new Clovewood WWTP will treat sanitary wastewater from the proposed Clovewood 

development.  The Clovewood development is a proposed housing development 

composed of 600 residential lots/dwellings.  It is also anticipated that a swimming pool/bath 

house will be established on the Clovewood site.  Accordingly, the average daily 

wastewater flow is 273,600 gpd at maximum build-out scenario.  The selected design 

average daily flow is 280,000 gpd, as described in detail in Section 5.1.   

3 Treatment Objectives 
The treated wastewater will be discharged to the un-named class C tributary to Satterly 

Creek located within the development site.  This section presents the development of the 

treated effluent quality requirements.   



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

2 |  

3.1 Treated Effluent Permit Limits 

A Waste Assimilation and Capacity (WAC) Analysis was completed in accordance with 

NYSDEC Division of Water Technical and Operational Guidance (TOGS) 1.3.5 for two 

potential sites for the proposed discharge from the new WWTP.  As per NYSDEC’s 

response to the WAC Analysis, this site will require intermittent effluent stream limits 

summarized in Table 3-1.  These are considered preliminary effluent limits and will be 

finalized after the NYSDEC receives the Draft State Pollution Discharge Elimination 

System (SPDES) application and all other required NYSDEC applications associated with 

the site have been submitted and deemed complete per Uniform Procedures Act (UPA) 

and State Environmental Quality Review (SEQR) has been satisfied. 

Table 3-1.  Preliminary Effluent Limits 

Parameter Unit 
NYSDEC Intermittent Stream 

Effluent Limits 

BOD5 (Daily Max) mg/L 5 

TSS (Daily Max) mg/L 10 

Settleable Solids (Daily Max) ml/L 0.1 

pH (Range) SU 6.5 – 8.5 

Dissolved Oxygen mg/L ≥ 7.0 

Ammonia     

          Summer mg/L as NH3-N 1.5 

          Winter mg/L as NH3-N 2.2 

Total Phosphorus mg/L as P 0.5 

Fecal Coliform (30-d geo mean) # colonies/100 mL 200 

Fecal Coliform (7-d geo mean) # colonies/100 mL 400 

 

4 Existing Treatment Facilities 

This project is for a new residential development, and therefore, there is no existing 

treatment facility. 

5 Development of Treatment Facility Design 

Parameters 

This section presents the development of the design basis and was developed based on 

guidelines and standards from the following references: 

• NYSDEC Design Standards for Intermediate Sized Wastewater Treatment 

Systems, March 2014 (ISWTS). 

• Great Lakes-Upper Mississippi River Board of State and Provincial Public Health 

and Environmental Managers (GLUMBR) Recommended Standards for 

Wastewater Facilities (Ten State Standards), 2014 Edition. 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 3 

• New England Interstate Water Pollution Control Commission Guides for the Design 

of Wastewater Treatment Works –Technical Report-16 (TR-16), 2011. 

• Wastewater Engineering, Metcalf & Eddy, 2004. 

5.1 Design Flow    

The Clovewood development project is a proposed 600 single-family residential lot 

subdivision.  The average daily wastewater flow is based on an average water demand for 

the Clovewood project of 110 gallons per day per bedroom (gpd/bedroom). The average 

water demand for the proposed 600, 4-bedroom residential units with a water usage of 

110 gpd/bedroom is 264,000 gpd or 183.3 gallons per minute (gpm). 

The applicant may also consider the inclusion of swimming pools/bath houses in the 

proposed development. According to the 2014 NYSDEC “New York State Design 

Standards for Intermediate Sized Wastewater Treatment Systems”, the water usage rate 

for a swimming pool/bath house is based on 10 gpd per swimmer, and with an allowed 

20% reduction of that rate for the use of water saving fixtures. A water demand requirement 

for the potential swimming pools/bath houses have been calculated assuming 2 swimmers 

per residential unit, which results in a water demand of 9,600 gpd or 6.7 gpm (2 swimmers 

x 600 units x 10 gpd/swimmer x 20% reduction for use of water saving fixture = 9,600 gpd).  

Flow projections used to determine loading are presented in Table 5-1 below.  The 

wastewater treatment facility will be designed to handle the wastewater at maximum build-

out scenario, which will be an average daily wastewater flow of 280,000 gpd based on the 

above mentioned standard per-unit hydraulic loading rates.  Peaking factors were 

estimated based on published curves used for estimating peak hourly flow rates from 

domestic sources1. 

                                                   
1 Metcalf & Eddy, Wastewater Engineering Treatment and Reuse, 4th Edition, 2004, 13 Peaking Factor Curve (pg 202).  



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

4 |  

Table 5-1.  Revised Average Design Flow Calculation 

 

Type of Use Unit 

Hydraulic Loading 

Rate1 Unit 

(Gallons per day) 

Number of Units 

Hydraulic Loading 

Rate per 

Residence/Apt 

(Gallons per day) 

Number of 

Residence/Apt 
Average Daily Flow 

Single Family 

Residence 
Per Bedroom 110 4 440 600 264,000 

Swimming Pool/Bath 

House 
Per Swimmer/Bather 8 2 16 600 9,600 

Total    456 600 273,6004 

       

SELECTED DESIGN AVERAGE DAILY FLOW (gpd) 280,0004 

 

MAXIMUM DAILY FLOW (gpd)2 560,000 

       

PEAK HOURLY FLOW (gph)3 560,000 

Notes: 

1 Based on NYSDEC 2014 “New York State Design for Intermediate Sized Wastewater Treatment Systems”” 
2 Based on Peaking Factor = 2.0 
3 Based on Peaking Factor = 3.33 
4 Sum of flows = 273,600 gpd.  280,000 gpd allows for a 6,400 gpd addition for possible future development either on-site or nearby. 

 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 5 

5.2 Influent Wastewater Characteristics 

Influent wastewater characterization was based on mass loadings at 110 gpd per bedroom 

in typical average strength residential wastewater.   

A minimum design temperature of 10 degrees Celsius was selected based on an 

evaluation of average winter wastewater temperatures in the vicinity of the Clovewood 

development.   

Table 0-1 presents a summary of the concentration ranges for each parameter.  

The influent WWTP loading rate is based on average of the concentration ranges and the 

design average flow of 280,000 gpd from residential sources. 

 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

6 |  

Table 0-1.  Influent Wastewater Characterization 

 

Parameter 

Revised Concentrations - 1/19/2018 

Based on: 280,000 gpd 

Effluent 
Limits 

Average Loading Rate (lb/d) 
  

Residential Wastewater Average 
Concentration Range 

 

Min Max Avg 

    mg/L mg/L mg/L mg/L Avg Load@ 280,000 gpd 

Temperature  deg C         10 

Total Solids TS 778 1369 1073   2506 

Total Volatile Solids TVS 436 583 510   1191 

Total Suspended Solids TSS 241 513 378 10 883 

Total Volatile Suspeneded Solids VSS 171 412 292   682 

5-day Biochemical Oxygen 
Demand 

BOD5 
241 445 344 

5 
803 

Chemical Oxygen Demand COD 778 1027 902   2106 

Total Nitrogen TN 40 117 79   184 

Ammonia  NH4 6 20 13 1.5 30 

Nitrates and Nitrates 
NO2-N, 
NO3-N <1 <1 <1 

  
<1 

Total Phosphorus TP 9 19 14 0.5 33 

Fats, Oils and Grease FOG 109 163 136   318 

Volatile Organic Compounds VOC 0.2 0.5 0.3   0.7 

Surfactants - 14 28 21   49 

Total Coliforms (MPN/100 mL) TC 1.00E+08 1.00E+10 5.05E+09 200 - 

Fecal Coliforms (MPN/100 mL) FC 1.00E+06 1.00E+08 5.05E+07   - 

 New York State Department of Environmental Conservation 2014 “New York State Design Standards for Intermediate Sized Wastewater Treatment Systems" and EPA 2002 “Onsite 
Wastewater Treatment Systems Manual” Concentrations were derived based on pollutant loads proportioned to 110 gpd/bedroom. 

         



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 7 

6 Alternatives Evaluation 

This section provides a summary of the alternatives evaluation comparing MBR and SBR 

biological treatment for Clovewood WWTP.  The alternatives were compared relative to 

both costs and non-costs criteria, as well as key advantages and disadvantages.  The 

alternatives evaluation was completed and costs provided in this Section were developed 

in December 2015. 

6.1 Alternative 1 – Membrane Bioreactor (MBR) Process 

The membrane biological reactor (MBR) process is a two stage suspended growth aerobic 

biological treatment system featuring a biological reactor (bioreactor) followed by 

separation and retention of the mixed-liquor suspended solids (MLSS) or biomass in the 

bioreactor by using membrane filtration.  The MBR is essentially activated sludge 

biologically treated in which the secondary clarifier is replaced by membranes.  The 

membrane filtration following the bioreactor provides the treatment mechanism required to 

retain a very high level of MLSS allowing the MBR process to operate at very low loadings 

and high solids retention times (SRTs) which results in smaller footprints than conventional 

extended aeration systems.   

This alternative has the following advantages and disadvantages: 

Advantages: 

• Excellent effluent quality compared to other activated sludge technologies.  

Provides high level of treatment in the bioreactor along with suspended solids 

retention by the membrane to result in a highly refined effluent with very low levels 

of biochemical oxygen demand (BOD) and total suspended solids (TSS); 

• Occupies smallest footprint compared to conventional activated sludge 

technologies; 

• Ease of operation, system can accommodate varying flows and loads; 

• Low solids generation; 

• Provides phosphorus removal to meet SPDES limits without additional filtration 

system; 

• Stable process; and 

• Expandability and ability to be constructed in phases based on development build-

out. 

Disadvantages: 

• High O&M requirements for membrane cleaning and replacement; 

• Additional chemicals required for CIP process; and 

• Complexity of Instrumentation and Controls (I&C) compared to SBR technology. 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

8 |  

6.2 Alternative 2 – Sequencing Batch Reactor (SBR) 

Process 

The Sequencing Batch Reactor (SBR) process is a modification of the activated sludge 

process.  The basic treatment steps (aeration, sedimentation and clarification) are identical 

to other activated sludge processes.  The key difference is most other activated sludge 

processes accomplish treatment continuously in space using multiple tanks while the SBR 

accomplishes all treatment steps in one tank through sequencing stages over time.  It is a 

fill and draw system and includes a fill step (can be aerated, un-aerated or both), react 

step (substrate oxidation under aeration), a settling step (and effluent clarification) and 

decant step (where clarified effluent is discharged).   

Since all treatment steps are accomplished in one tank, separate settling/clarification tanks 

and return sludge pumping is not needed. Therefore, there is less mechanical equipment 

and facilities to operate and maintain.  Because the settling is done in a batch process, 

ideal settling conditions are achieved and the tanks are not subject to short-circuiting and 

density currents common in conventional, continuous flow secondary 

sedimentation/clarification processes.   

The SBR system operates in a plug flow condition, which achieves rapid biodegradation 

of the organic load resulting in shorter reaction time. Nutrient removal can be accomplished 

through cycle and aeration time adjustment without equipment or basin modifications.   

This alternative has the following advantages and disadvantages: 

Advantages: 

• Simple process, easy to automate and requires less operator attention compared 

to MBR; 

• Provides large operational flexibility; and 

• Can accommodate varying flows. 

Disadvantages: 

• Large tank volumes required compared to MBR alternative; 

• Equalization tank is required for the effluent; and 

• Requires addition of tertiary filter to meet phosphorus limits. 

6.3 Alternatives Evaluation Criteria 

The evaluation criteria for the alternatives included:  

• Ability to consistently meet SPDES permit limits; 

• Sustainability / Utility requirements; 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 9 

• Expandability for future flows; 

• WWTP Footprint requirements; 

• Chemical requirements; 

• Quantity of sludge and residuals generated and ease of sludge handling; 

• Automation and process control; 

• Maintenance requirements; 

• Ease of operation; 

• Constructability; and 

• Performance guarantee. 

6.4 Comparison of Costs 

Table 6-1 presents a comparison of the total capital costs and annual O&M costs for 

Alternative 1 and 2 prepared as part of the separate Wastewater Alternatives Evaluation 

report. The total cost is also shown for comparison.  The total costs are within 

approximately 15% of one another.  The cost in Table 7-15 has been updated since the 

Alternatives Evaluation as the conceptual design was progressed.  

Table 6-1.  Cost Comparison Summary 

Alternative Description Total Capital1 
Total Annual 

O&M 

    ($millions) ($millions) 

    
1 MBR 6.92 0.46 

    

2 
SBR+ 

Disk Filter 7.95 0.52 

    

 

6.5 Alternative Selection 

The following summarizes the conclusions from the alternatives evaluation: 

• Alternative 1 MBR had a capital cost of $25.63/gallon and O&M cost of 

$1.65/gallon.    

• Alternative 2 SBR had a capital cost of $29.49/gallon and O&M cost of 

$1.869/gallon. 

• Alternative 1 and 2 capital costs have an approximately 15% difference.  

• It is recommended to proceed with the conceptual design for the MBR system as 

it provides the highest quality effluent to consistently meet the preliminary SPDES 

discharge limits proposed by NYSDEC for intermittent streams. 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

10 |  

7 Design of Treatment System 

This section provides a summary of the WWTP conceptual design utilizing the membrane 

biological reactor (MBR) process, as selected in Section 6. 

7.1 Treatment System Overview 

The proposed WWTP utilizes a MBR for BOD and TSS removal and nitrification.  Influent 

will be screened prior to entering the MBR system. The MBR process is a single stage 

suspended growth aerobic biological treatment system featuring biological reactors 

(bioreactor) followed by separation and retention of the mixed-liquor suspended solids 

(MLSS) or biomass in the bioreactor by using membrane filtration.  MBR permeate will be 

re-aerated and treated by UV disinfection before discharging to the Class C tributary to 

Satterly Stream located on the development site. 

The major processes and equipment are as follows: 

• One (1) mechanical screens and grit removal system with screening dumpster; 

• Two (2) Fine Screens (2 mm perforated plate openings) for MBR protection; 

• Two (2) Bioreactor/Aeration Tanks with fine bubble diffused aeration and blowers; 

• Two (2) Membrane Cassette Tanks (includes membrane modules in series, feed 

and recycle pumps, scour blowers); 

• Membrane Cleaning System – Clean-in-Place (CIP) tank, circulation pumps, 

chemical storage tanks and feed pumps to the CIP tank; 

• pH and nutrient chemical feed systems; 

• Aerated sludge holding tank with course bubble diffusers and blower; 

• Sludge Dewatering System with Polymer Feed System; 

• Ultraviolet Disinfection; and 

• Post Aeration Tank and Blower. 

A building will be provided to house the permeate pumps, UV disinfection reactors, MLSS 

recycle pumps, aeration blowers, scour blowers, membrane system compressor and 

dryer, membrane cleaning systems, MCC, laboratory, and office.  A separate sludge 

building with odor control will be provided for the sludge handling equipment.   

Appendix A includes a process flow diagram and a site plan for the Clovewood WWTP.  

As shown in FEMA Flood Insurance Rate Map in Appendix B, the proposed WWTP is 

located well above the 500-year flood plain and will have a minimized risk of process 

impairment or contamination during flooding.  The treatment units will be located far from 

the existing buildings and property line, as recommended in NYSDEC Design Standards 

for Intermediate Sized Wastewater Treatment Systems, March 2014. 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 11 

7.2 Process Sizing and Descriptions 

7.2.1 Influent Headworks  

The raw wastewater will flow from the sewer collection system to the head of the WWTP 

by gravity.  The influent headworks facilities will provide pretreatment to remove large 

particles in the influent to protect downstream pumps, valves, pipes, and other 

appurtenances from damage and clogging.   

A combined headworks system will provide two-stage influent screening, screenings 

dewatering and aerated grit removal.  Two units of combined headworks system will be 

installed; each with the ability to handle the design peak hourly flows with the inclusion of 

any WWTP drainage or return flows.  An emergency bypass to a manually cleaned bar 

screen will be provided. 

The influent headworks will consist of the following components:   

• Mechanically cleaned influent screen; 

• Manually cleaned bar screen; 

• Aerated grit removal tank; 

• Screenings and grit dewatering system; 

• Utility water connection and hose station for washdown; and 

• Dumpster area. 

Screenings and dewatered grit will be discharged to dumpsters located on a concrete pad 

adjacent to the headworks facility.  An access platform for inspection and maintenance of 

the screens will be provided.  The design criteria for the headworks are presented in Table 

7-1.  An equipment cut sheet is included in Appendix C. 

Table 7-1.  Headworks Info 

No. of Headworks System: 1 operating 

Vendor Basis of Design: WesTech CleanFlo™ All-In-One Model TSF6-80 

Hydraulic Capacity: 1.4 MGD (peak hour) 

Screen Type: Shaftless spiral 

Screen Size: 6 mm perforated 

Controls: Vendor supplied control panel 

Screenings Handling: 
Integral washing / compaction with screenings 

bagging 

Grit Tank Air Supply: 25-45 cfm @ 4.4 psi 

Washwater Supply: 8 gpm @ 30-40 psi 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

12 |  

7.2.2 Fine Screens 

The headworks effluent will flow through a set of fine screens to protect the MBR 

downstream.  Two (2) fine screens (2 mm perforated plate openings) will be provided; 

each unit with ability to independently operate and treat design peak hourly flow. 

The design criteria for the fine screens are presented in Table 7-2.  An equipment cut sheet 

is included in Appendix C. 

Table 7-2.  Fine Screen Info 

No. of Fine Screens: 2 (1 operating, 1 installed standby) 

Vendor Basis of Design: Rotamat® RPPS Perforated Plate Screen 

Hydraulic Capacity: 1.4 MGD (peak hour) 

Screen Type: Rotary Drum 

Screen Size: 2 mm perforated 

Controls: Vendor supplied control panel 

Screenings Handling: 
Integral washing / compaction with screenings 

bagging 

Washwater Supply: 25 gpm @ 80 psi per screen 

 

7.2.3 Membrane Bioreactor Tanks 

After screening and grit removal, the wastewater will flow to the membrane bio-reactor 

(MBR) biological treatment system.  The headworks effluent initially enters a wet well 

where the flow is pumped to the MBR system.  Two pumps will be provided of the 

same size (485 gpm each) and have capacities such that with one unit out of service 

the remaining unit will handle the design average flow and two pumps can handle the 

peak hourly flow.   

Table 7-3.  Wetwell Info 

HRT @ Average Daily Flow 15 min 

Tank Volume 4,375 gallons 

Tank Volume 585 CF 

Tank Depth 6.0 FT 

Tank Width & Length 10 FT 

From the wetwell, the wastewater will be split between the two aeration tanks for BOD 

removal and nitrification.  Treated water from the aeration tanks will enter the MBR 

cassettes tanks for ultrafiltration.   

Two trains of MBR cassette tanks are sized to allow: 



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 13 

• One of the two trains capable of treating average daily flow; 

• One of the two trains capable of treating the maximum monthly flow for a one week 

period (maximum monthly flow assumed with a peaking factor of 1.25 to the 

average daily flow); 

• Both trains capable of treating the maximum daily flow for one day; and 

• Both trains capable of treating peak hourly flow for duration of one hour. 

Permeate from the MBR system is pulled through the membranes via permeate pumps 

and directed to the post aeration tank.  Recycle pumps return the sludge from the 

membrane cassette tanks to the aeration tanks, where it is mixed with the incoming 

influent screened wastewater.  Excess sludge will be wasted from the system to the 

sludge storage tank using the recycle pumps.  The biological treatment system will have 

the volumes noted in Table 7-4 below. These tank sizes are consistent with those 

presented in the GE/Zenon proposal included in Appendix C.   

Table 7-4.  MBR Tank Volumes 

Tank No. of Tanks 
Volume per Tank 

(gallon) 

Total Volume 

(gallon) 

Aeration Tank 2 80,000 160,000 

Membrane Tank 2 13,150 26,300 

 

Aeration Tanks 

The mixed liquor suspended solids concentration in the aeration tanks is expected to be 

8,000 mg/L. The aeration tanks will be provided with fine bubble aeration grids designed 

to deliver the required range of air rates.  Each grid will be fed by a drop leg having a motor 

operated butterfly valve with open/close service.   

Air will be provided by means of a positive displacement (PD) blower system (2 duty + 1 

standby).  The blowers will be located in the Process Control Building and provided with 

piping to the respective aeration tanks.   

The tanks will have a dissolved oxygen (DO) probes and transmitters for measuring and 

reporting DO (ranging from 0 to 14 mg/L).  A pH probe and transmitter (ranging from 0 to 

14 standard units) will also be placed in each aeration tank.  A level element with indicating 

transmitter (ranging from 0 to 15 ft) and a high-high float switch will also be provided in 

each tank.   

To facilitate a means for draining, the tank will be equipped with two (2) nut-operated mud 

valves accessible from the tank access walkways.  Components of the aeration system 

are provided in Table 7-5 below.  Detailed design criteria and control for these components 

will be provided by the membrane system supplier in the next design phase. 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

14 |  

Table 7-5.  Aeration System Info 

Number of Aeration Tank: 2 

Tank Dimension 15 x 55 x 15 (LxWxH), ft, each 

Type: 

Fixed Floor PVC Flexible Membrane, Fine 

Bubble Diffusers, Tapered Arrangement, 

Nominal 9-in. Diameter. 

Control: 
One Motor Operated Butterfly Valve for drop 

leg, Open/Close service 

Design Air Flow Range per Tank: 365 scfm @ 8.8 psig 

Number of Blowers: 3 (2 operating, 1 standby)  

Location: Process Control Building 

Type: Rotary Lobe Positive Displacement 

Sound Enclosure: Manufacturer’s standard sound attenuation 

enclosure included 

Silencers: Inline  

Motor: 30 HP 

pH Adjustment System 

A pH control system will dose sodium hydroxide into the aeration tank in order to maintain 

a desired pH for optimal biological performance.  The MBR system is estimated to require 

approximately 60 gallons/day of 50% caustic solution. The Process Control Building will 

include two (2) caustic totes with secondary containment to provide 11-day storage.  The 

chemical system will be designed to meet the requirements of 6 NYCRR Parts 595-599 

for storage and handling of hazardous substance. 

Table 7-6.  pH Adjustment Info 

Caustic: Sodium Hydroxide 

Feed Rate: 60 gal/day 

Tote Capacity: Two (2) 330 -gallon for 11 day storage  

Coagulant Addition System 

The coagulant (alum) dosing system will be provided to feed aluminum sulfate to assist 

in precipitating phosphorus in the mixed liquor.  The precipitate will be filtered in the 

membrane cassette tanks, preventing phosphorus from entering the effluent stream. 

Table 7-7.  Coagulant Addition Info 

Coagulant: Alum (Aluminum Sulfate) 

Feed Rate: 350 lb/d of active (dry) chemical 

Tank Capacity: 840 gallon for 14 day storage  



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 15 

Membrane Cassette Tanks  

The mixed liquor suspended solids concentration in the aeration tank is expected to be 

10,000 mg/L. Each membrane cassette tank will have a volume of 13,150 gallons  and be 

provided with a motor operated sluice gate, an energy dissipating baffle, two (2) membrane 

cassettes, a level element with indicating transmitter (ranging from 0 to overflow height), a 

high-high and low-low level float switch, and a motor operated, outlet sluice gate.  To 

facilitate a means for draining, each tank will be equipped with a motor-operated mud valve 

accessible from the tank access walkways.  Basic details are presented in Table 7-8.  For 

removal and maintenance of the membranes, a jib crane will be utilized. 

Table 7-8.  Membrane Cassette Design 

Vendor Basis of Design: GE Zenon 
[...]
U
IP

M
E

N
T

 C
O

S
T

S

H
e
a
d
w

o
rk

s
 (

M
e
c
h
a
n
ic

a
l 
S

c
re

e
n
 /

 G
ri
t 

R
e
m

o
va

l)
L
S

2
0
9
,2

4
9

$
 

  
1

2
0
9
,2

4
9

$
 

  
1
+

1
 c

o
n
fig

u
ra

ti
o
n
; 

W
e
s
T
e
c
h
 C

le
a
n
F

lo
 A

ll-
in

-o
n
e
 S

y
s
te

m
 +

 b
a
g
g
e
r 

a
s
s
e
m

b
ly

 P
D

 B
lo

w
e
r 

(G
ri
t 

T
a
n
k
 D

iff
u
s
e
rs

)
L
S

1
2
,8

7
5

$
 

  
1

1
2
,8

7
5

$
 

  
In

c
lu

d
e
s
 b

lo
w

e
r 

c
o
ve

r;
 p

e
r 

W
e
s
T
e
c
h
 p

ro
p
o
s
a
l

L
ift

 S
ta

ti
o
n
s

L
S

5
9
,5

0
7

$
 

  
2

1
1
9
,0

1
5

$
 

  
A

t 
W

e
tw

e
ll 

&
P

o
s
t 

A
e
ra

ti
o
n
; 

P
e
n
ta

ir
 -

 D
u
p
le

x
 L

S
 (

p
u
m

p
s
, 

a
c
e
s
s
o
ri
e
s
 a

n
d
 c

o
n
tr

o
ls

)

F
in

e
 S

c
re

e
n
s
 (

2
)

L
S

2
5
2
,0

0
0

$
 

  
1

2
5
2
,0

0
0

$
 

  
P

ri
c
e
 i
n
c
lu

d
e
 t

w
o
 f
in

e
 s

c
re

e
n
s
; 

H
u
b
e
r 

2
m

m
 T

a
n
k
 m

o
u
n
te

d
 s

c
re

e
n
s
 u

/s
 M

B
R

M
B

R
 S

y
s
te

m
L
S

1
,0

1
1
,0

0
0

$
 

  
1

1
,0

1
1
,0

0
0

$
 

  
Z
-M

O
D

 P
a
c
k
a
g
e
d
 S

y
s
te

m
; 

re
v 

q
u
o
te

 F
e
b
ru

a
ry

 2
0
1
8

T
a
n
k
a
g
e
 f
o
r 

M
B

R
 S

y
s
te

m
L
S

3
6
0
,0

0
0

$
 

  
1

3
6
0
,0

0
0

$
 

  
A

llo
w

a
n
c
e
; 

$
1
.5

/g
a
llo

n

A
e
ra

te
d
 S

lu
d
g
e
 H

o
ld

in
g
 T

a
n
k
/B

lo
w

e
r/

D
iff

u
s
e
rs

L
S

8
1
,1

4
6

$
 

  
1

8
1
,1

4
6

$
 

  
 E

s
ti
m

a
te

d
 -

 3
 d

a
y
s
 W

A
S

 s
to

ra
g
e
, 

m
a
x
 m

o
n
th

 p
ro

d
u
c
ti
o
n

S
lu

d
g
e
 D

e
w

a
te

ri
n
g
 w

 P
o
ly

m
e
r 

F
e
e
d
 S

y
s
te

m
L
S

2
2
1
,8

0
0

$
 

  
1

2
2
1
,8

0
0

$
 

  
A

s
h
b
ro

o
k
 K

la
m

P
re

s
s
 Q

u
o
te

 9
/2

5
/2

0
1
5
; 

S
k
id

 i
n
c
lu

d
e
s
 s

lu
d
g
e
 p

u
m

p
 &

 p
o
ly

m
e
r 

fe
e
d

U
V

 D
is

in
fe

c
ti
o
n

L
S

1
5
0
,0

0
0

$
 

  
1

1
5
0
,0

0
0

$
 

  
O

z
o
n
ia

 -
 A

q
u
a
ra

y
 4

0
H

O
 V

e
rt

ic
a
l 
L
a
m

p
 F

e
b
ru

a
ry

 2
0
1
8

P
o
s
t 

A
e
ra

ti
o
n
 T

a
n
k
/B

lo
w

e
r/

 D
iff

u
s
e
rs

L
S

5
4
,0

9
8

$
 

  
1

5
4
,0

9
8

$
 

  
A

llo
w

a
n
c
e

(1
) 

S
u

b
to

ta
l 

E
q

u
ip

m
e
n

t 
C

o
st

s
2
,4

7
1
,2

0
0

$
 

  

(2
) 

IN
S

T
A

L
L

A
T

IO
N

%
2
0

4
9
4
,2

4
0

$
 

  

(2
) 

S
u

b
to

ta
l 

In
st

a
ll

e
d

 E
q

u
ip

m
e
n

t 
C

o
st

s
2
,9

6
5
,4

4
0

$
 

  

(3
) 

N
O

N
-C

O
M

P
O

N
E

N
T

 C
O

S
T

S

E
le

c
tr

ic
a
l 
(p

e
rc

e
n
ta

g
e
 o

f 
2
)

%
1
0

2
9
6
,5

4
4

$
 

  

P
ip

in
g
 (

p
e
rc

e
n
ta

g
e
 o

f 
2
)

%
7

2
0
7
,5

8
1

$
 

  

In
s
tr

u
m

e
n
ta

ti
o
n
 a

n
d
 C

o
n
tr

o
ls

 (
p
e
rc

e
n
ta

g
e
 o

f 
2
)

%
1
0

2
9
6
,5

4
4

$
 

  

C
o
a
ti
n
g
s

L
S

2
5
,0

0
0

$
 

  
1

2
5
,0

0
0

$
 

  

B
u
ild

in
g
/S

tr
u
c
tu

re
s

 M
B

R
 B

u
ild

in
g

S
F

$
7
5
/S

F
5
0
0
0

3
7
5
,0

0
0

$
 

  
A

llo
w

a
n
c
e
; 

in
c
lu

d
e
s
 H

V
A

C
 (

lo
c
a
l 
p
ri
c
in

g
 p

e
r 

C
P

C
)

 S
lu

d
g
e
 H

a
n
d
lin

g
 B

u
ild

in
g
 w

/ 
O

d
o
r 

C
o
n
tr

o
l

S
F

$
7
5
/S

F
9
0
0

6
7
,5

0
0

$
 

  
A

llo
w

a
n
c
e
; 

in
c
lu

d
e
s
 H

V
A

C
 a

n
d
 o

d
o
r 

c
o
n
tr

o
l 
(l
o
c
a
l 
p
ri
c
in

g
 p

e
r 

C
P

C
)

C
iv

il 
W

o
rk

 -
 S

it
e
 P

re
p
a
ra

ti
o
n

L
S

5
0
,0

0
0

$
 

  
1

5
0
,0

0
0

$
 

  
A

llo
w

a
n
c
e

(3
) 

S
u

b
to

ta
l 

N
o

n
-C

o
m

p
o

n
e
n

t 
C

o
st

s 
1
,3

1
8
,2

0
0

$
 

  

(4
) 

IN
D

IR
E

C
T

 C
O

S
T

S

F
re

ig
h
t

L
S

1
0
,0

0
0

$
 

  
F

re
ig

h
t 

in
c
l 
in

 e
q
u
ip

m
e
n
t 

c
o
s
t 

/ 
A

llo
w

a
n
c
e
 f
o
r 

b
u
lk

 c
o
m

m
o
d
it
ie

s

P
e
rm

it
s

L
S

5
0
,0

0
0

$
 

  
A

llo
w

a
n

c
e

 f
o

r 
D

E
C

 a
n

d
 D

O
H

 r
e

vi
e

w

S
ta

rt
-U

p
L
S

1
0
0
,0

0
0

$
 

  
A

llo
w

a
n
c
e

D
S

D
C

/c
o
n
s
tr

u
c
ti
o
n
 m

a
n
a
g
e
m

e
n
t 

(p
e
rc

e
n
ta

g
e
 o

f 
2
+

3
)

%
3

1
2
8
,5

0
9

$
 

  
A

llo
w

a
n
c
e

E
n
g
in

e
e
ri
n
g
 D

e
s
ig

n
 (

p
e
rc

e
n
ta

g
e
 o

f 
2
+

3
)

%
1
0

4
2
8
,3

6
4

$
 

  
A

llo
w

a
n
c
e

P
ri
m

e
 C

o
n
tr

a
c
to

r 
M

o
b
ili

z
a
ti
o
n
 /

 D
e
m

o
b

%
3

1
2
8
,5

0
9

$
 

  
A

llo
w

a
n
c
e

C
o
n
tr

a
c
to

r 
O

ve
rh

e
a
d
 (

p
e
rc

e
n
ta

g
e
 o

f 
2
+

3
)

%
7

2
9
9
,8

5
5

$
 

  
A

llo
w

a
n
c
e

(4
) 

S
u

b
to

ta
l 

In
d

ir
e
c
t 

C
o

st
s

1
,1

4
5
,2

0
0

$
 

  

(5
) 

S
u

b
to

ta
l 

C
a

p
it

a
l 

C
o

st
s 

(2
+

3
+

4
)

5
,4

2
8
,8

0
0

$
 

  

E
s
c
a
la

ti
o
n
 -

 A
s
s
u
m

e
 2

4
m

o
 s

c
h
e
d
u
le

 s
ta

rt
 i
n
 2

0
1
8
 (

5
.2

8
%

)
%

5
.2

8
2
8
6
,6

4
1

$
 

  

C
o
n
s
tr

u
c
ti
o
n
 C

o
n
ti
n
g
e
n
c
y
 (

p
e
rc

e
n
ta

g
e
 o

f 
th

e
 s

u
m

 o
f 
5
+

e
s
c
a
la

ti
o
n
)

%
1
0

5
7
1
,5

4
4

$
 

  

C
o
n
tr

a
c
to

r 
F

e
e
 @

 1
0
%

 (
p
e
rc

e
n
ta

g
e
 o

f 
th

e
 s

u
m

 o
f 
5
 +

 e
s
c
a
la

ti
o
n
 +

 c
o
n
ti
n
g
e
n
c
y
)

%
1
0

6
2
8
,6

9
8

$
 

  

(6
) 

T
O

T
A

L
 C

A
P

IT
A

L
  

C
O

S
T

S
6
,9

1
5
,6

8
3

$
 

  

(7
) 

A
N

N
U

A
L

 O
P

E
R

A
T

IO
N

 A
N

D
 M

A
IN

T
E

N
A

N
C

E
 C

O
S

T
S

P
o
w

e
r

k
w

h
/y

r
$
0
.0

9
7
8
2
,3

5
3

7
0
,4

1
2

$
 

  
E

s
ti
m

a
te

d
 b

a
s
e
d
 o

n
 T

o
ta

l 
H

P

L
a
b
o
r

L
S

2
0
5
,9

2
0

$
 

  
A

llo
w

a
n
c
e
: 

 2
 f
u
ll 

ti
m

e
 a

t 
$
3
0
/h

r 
+

B
u
rd

e
n
s

C
h
e
m

ic
a
ls

L
S

1
0
,4

3
0

$
 

  
A

llo
w

a
n
c
e
 (

N
a
O

C
l,
 C

it
ri
c
 A

c
id

, 
A

lu
m

 f
o
r 

P
-r

e
m

o
va

l,
 p

o
ly

m
e
r)

 +
 F

re
ig

h
t

M
a
in

te
n
a
n
c
e

(2
%

 o
f 
in

s
ta

lle
d
)

8
5
,6

7
2
.8

0
$
 

  
T
IC

 o
f 
p
ro

je
c
t 

m
a
te

ri
a
ls

 a
n
d
 l
a
b
o
r

M
e
m

b
ra

n
e
 R

e
p
la

c
e
m

e
n
t

L
S

2
0
,0

0
0

$
 

  
A

llo
w

a
n
c
e
 -

 A
s
s
u
m

e
s
 e

n
d
 m

e
m

b
ra

n
e
 

U
V

 L
a
m

p
 R

e
p
la

c
e
m

e
n
t

L
S

2
,0

0
0

$
 

  
c
o
n
s
e
rv

a
ti
ve

: 
8
0
 l
a
m

p
s
 (

1
3
0
0
0
 h

r 
w

a
rr

a
n
ty

) 
a
t 

$
2
5
/l
a
m

p

S
lu

d
g
e
 O

ff-
s
it
e
 d

is
p
o
s
a
l

L
S

2
0
,0

0
0

$
 

  
T

B
D

 -
 I
n
c
lu

d
e
 A

llo
w

a
n
c
e
 f
o
r 

1
5
 -

 2
0
%

 s
o
lid

s
 a

ft
e
r 

B
F

P

R
o
u
ti
n
e
 m

o
n
it
o
ri
n
g
 (

fo
r 

p
e
rm

it
)

L
S

5
,0

0
0

$
 

  
A

llo
w

a
n
c
e

(5
) 

S
u

b
to

ta
l 

A
n

n
u

a
l 

O
&

M
 C

o
st

s
4
1
9
,4

3
5

$
 

  

O
&

M
 C

o
n
ti
n
g
e
n
c
y

%
1
0

4
1
,9

4
3

$
 

  

(8
) 

T
O

T
A

L
 A

N
N

U
A

L
 O

&
M

 C
O

S
T

S
4
6
0
,0

0
0

$
 

  



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 25 

8 Final Effluent Characteristics 

8.1 Mass Balance Summary 

Based on literature information provided from vendors and a WWTP simulation using 

EnviroSim BioWin the estimated removal rates and residuals production through the 

proposed WWTP were calculated and effluent quality was estimated.  Figure 8-1 presents 

a mass balance for the proposed wastewater treatment processes based on the average 

design flow. 



 Wastewater Treatment Engineering Report 
 Clovewood Blaggs Clove 

26 |  

Figure 8-1.  Estimated Final Effluent Mass Balance based on Average Design Flow 

 

 

Supplemental Alkalinity

Flow MGD 50% NaOH 31273 gal/yr MGD MGD

TSS 365 mg/L 852 lb/d 0 mg/L 0 lb/d 0 mg/L 0 lb/d 10 mg/L

CBOD 332 mg/L 775 lb/d 0.8 mg/L 2 lb/d 1 mg/L 2 lb/d 5 mg/L

COD 871 mg/L 2034 lb/d 49% Alum 350 lb/d 59 mg/L 133 lb/d 45 mg/L 101 lb/d

TN 76 mg/L 177 lb/d 37.8 mg/L 85 lb/d 50 mg/L 113 lb/d

NH4-N 13 mg/L 30 lb/d 0.08 mg/L 0 lb/d 0.1 mg/L 0 lb/d 1.5/2.2 mg/L as NH3-N (summer/winter)

NOx-N <1 mg/L NA lb/d 10.3% Sodiun Hypochlorite 323 gal/yr 35.6 mg/L NA lb/d 48 mg/L NA lb/d

TP 14 mg/L 33 lb/d 50% Citric Acid 246 gal/yr 10 mg/L 23 lb/d 6.6 mg/L 15 lb/d 0.5 mg/L as P

pH 7 to 8 SU 7 su 7 su 6 - 9 SU

DO NA NA 2 mg/L >7 mg/L ≥ 7.0 mg/L

MLSS 8000 mg/L

SRT 11.9 days

Oxygen 2052 lb/d

1.95 cf/d 0.56 cf/d 1.67 cf/d

Flow gpd TS 621 lb/d 21.9 %

TSS 553 mg/L 43 lb/d TVS 511 lb/d 55.6 % of TS

BOD 85 mg/L 6.6 lb/d N 28.6 lb/d 4.6 % of TS

CBOD 518 mg/L 40 lb/d P 8.7 lb/d 1.4 % of TS

TN 59.2 mg/L 4.6 lb/d

TKN 27 mg/L 2.1 lb/d

NH4-N 0.08 mg/L 0.01 lb/d

NOx-N 35.6 mg/L 2.8 lb/d

TP 13.5 mg/L 1.0 lb/d

0.280

Influent Wastewater MBR Effluent

0.27

Sludge Handling Returns

9310

Sludge Cake

ScreeningsScreenings Grit

Design Final Effluent Limits

Phosphorus Removal

Final Effluent

0.27

Fine Screen MBR Post Aeration
UV 

Disinfection

Gravity 

Thickening

Belt Press 

Dewatering
Landfill 

Disposal

Discharge
Influent 

Wastewater
Coarse Screening  

& Grit Removal



Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   | 27 

9 Operations and Maintenance Manual & Wet 

Weather Operating Plan 

An Operations and Maintenance (O&M) Manual will be developed and submitted to 

NYSDEC before the final approval of the Engineering Report.  The proposed Clovewood 

WWTP is not influenced by stormwater runoff or groundwater infiltration, and thus, the Wet 

Weather Operating Plan (WWOP) is not required.  

10 Schedule of Construction 

Construction of the new wastewater treatment plant will occur along with the construction 

of the Clovewood Development and is estimated to be completed by Spring 2018.  

11 Final Inspection 

A licensed CPC representative will be conducting the inspection and certifying to NYSDEC 

that the Clovewood WWTP has been fully completed in accordance with the approved 

engineering report, plans and specifications, SPDES permit, and letter of approval.  

12 Closure Requirements 

This section is not applicable as there is no disposal system closure involved in this new 

construction project. 

 



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

 

Appendix A. Conceptual Design Plans 































Wastewater Treatment Engineering Report 

 Clovewood Blaggs Clove 
 

   

Appendix B. FEMA Flood Insurance Map 

 
 
 
 
 
 
 
 
 
 
 
 
  



P
ro

po
se

d 
O

n-
S

ite
W

as
te

w
at

er
 T

re
at

m
en

t P
la

nt



Wastewater Treatment Engineering Report 
Clovewood Blaggs Clove 

 

Appendix C. Equipment Supplier Proposal and 
Cutsheets  

 



APPENDIX C-1

WESTECH SCREENING & GRIT 

REMOVAL, 1/15/2015 



 

Proposal For: 
Orange County, New York 
 
 
Equipment: 
CleanFlo™ All in One 
 
 
Engineer: 
HDR 
 
 
Represented By: 
GP Jager & Associates, Inc. 
143 Miller Road 
Kinnelon, NJ  07405 
Contact: Bob Fenton 
Phone: (973) 750-1180 
Fax: (973) 750-1181 
bfenton@jagerinc.com 
 
 
 
 
 

 
 
 
 
 

 
 
 
 

Furnished By: 
WesTech Engineering, Inc. 
Salt Lake City, Utah 84115 
Contact: Steve Rioux 
Direct: 847.775.2410 
Phone: 801.265.1000 
Fax: 801.265.1080 
 
WesTech Proposal: 1560020   
Wednesday, January 14, 2015 



     

Project: Orange County, New York    Date: Wednesday, January 14, 2015  
Proposal Number: 1560020   Budget_1560020_x1 

2 

ITEM: "A" - One (1) CleanFlo™ All in One Model TSF6-80 
 
EACH UNIT FURNISHED COMPLETE BY WESTECH WITH THE FOLLOWING 
COMPONENTS: 
 
BASIS OF DESIGN (EACH) 
Application: Domestic Sewage 
 Screening and Grit  
 Removal 
Design Average Flow: 0.42 MGD 
Max Daily Flow: 0.84 MGD 
Peak Hour Flow: 1.4 MGD 
Screen Opening: 6 mm (1/4 inch) 
Opening Type: Perforated 
 
Grit Capture Rating at Max: 95% of grit >50 mesh  
 in size 
 90% of grit 50-70  
 mesh in size 
 75% of grit 70-100 mesh in size 
 
Grit Specific Gravity: 2.65 
 
Grit Tank Air Requirement: 25-45 cfm @ 4.4 psi 
Washwater Requirement: 8 gpm @ 30-40 psi 
Influent Connection: 12 inch flanged 
Effluent Connection: 12 inch flanged 
 
COMBINED HEADWORKS SYSTEM (EACH) 
• Integral screen tank from type 304 stainless steel including inlet connection.  Tank 

includes mount for ultrasonic level sensor and vent connection.  Hinged access door 
supplied with safety microswitch. 

• Screenings basket from type 304 stainless steel. 
• Screen conveyor tube with wear bars from type 304 stainless steel. 
• Shaftless spiral screw from high strength alloy steel with protective primer coating 

and brushes attached in the basket area.  Brushes are supplied in sections each 
covering 180° of the spiral and shall have nylon bristles molded into a plastic core and 
attached to the screw with stainless steel fasteners. 

• Screen dual chambered dewatering and discharge zone from type 304 stainless steel 
with hinged access door and safety microswitch. 

• Automatic screen dewatering zone drain flush spray system from type 304 stainless 
steel including manual control valve. 

• Drain piping from screen compaction zone to direct pressate back into integral tank. 
• Integral grit tank from type 304 stainless steel with effluent weir, flanged effluent 

connection and capped 3 inch drain.  Removable bolted covers provide fully enclosed 
system and allow for operator access. 



     

Project: Orange County, New York    Date: Wednesday, January 14, 2015  
Proposal Number: 1560020   Budget_1560020_x1 

3 

• Horizontal and inclined grit shaftless spiral screws from high strength alloy steel with 
protective primer coating. 

• Grit tank aeration system with type 304 stainless steel coarse bubble diffusers and 
manual shutoff valve. 

• Drive units with 1.5 HP screen motor, 3/4 HP horizontal grit conveyor motor, and 3/4 
HP inclined grit conveyor motor suitable for 480/3/60 electrical supply. 

 
HARDWARE (EACH) 
• Assembly fasteners from type 304 stainless steel. 
• Anchor rods from type 304 stainless steel. 

 
CONTROLS AND ELECTRICAL DEVICES (EACH) 
• One (1) NEMA 4X stainless steel main control panel suitable for 480/3/60 electrical 

supply.  Control panel shall contain the following devices for operation of the unit: 
1. Step down control transformer and disconnect with handle. 
2. Branch circuit protection. 
3. Screen, horizontal and inclined grit drive motor starters. 
4. Emergency stop pushbutton. 
5. Screen HOA switch. 
6. Screen FOR switch, spring return Reverse to Off. 
7. Horizontal grit spiral, inclined grit spiral and compaction flush HOA switches. 
8. Load monitors for overload protection of each motor. 
9. Hour meter for each motor. 
10. Control power and run indicating lights. 
11. Alarm lights indicating overcurrent and starter overload. 
12. Alarm reset pushbutton. 
13. Programmable control relay for control logic functions. 
14. Run and alarm auxiliary contacts. 

 
• One (1) NEMA 4X local Emergency Stop pushbutton for field mounting at the unit. 
• Three (3) NEMA 4X safety microswitches mounted to the screen tank and screen 

dewatering/discharge access door. 
• One (1) 2-way 120V brass body solenoid valve to control spray wash functions to the 

screen. 
• One (1) Milltronics Pointek ULS200 ultrasonic level sensor. 

 
SPARE PARTS (EACH) 
• One (1) set of spare brushes. 

 
FIELD SERVICE (TOTAL) 
• One (1) trip and one (1) day for installation inspection, start up, and instruction of 

plant personnel. 
 
CLARIFICATIONS/COMMENTS 
• Unit anchorage designed around RedHead A7 adhesive system.  Adhesive and 

applicator by others. 



     

Project: Orange County, New York    Date: Wednesday, January 14, 2015  
Proposal Number: 1560020   Budget_1560020_x1 

4 

• Air supply to grit tank aeration is by others.  Option for supply by WesTech is listed 
below. 

• Due to size constraints, the unit will ship with some field assembly required.  Typically 
breakdown consists of: 

1. Screen tank and grit tank.  Fully assembled or shipped in 15-30' lengths.  
Flanges are provided at connection points for assembly. 

2. Screen and grit conveyor tube extension supports bolt to top of grit tank. 
3. Screen conveyor tube and spiral assembly must be mounted to screen tank. 
4. Grit conveyor tube and spiral assembly must be mounted to grit tank. 
5. Discharge chute extensions must be bolted to screen and grit discharge 

points. 
6. Adjustable foot pads mounted to tank and adjusted to level equipment. 

 
OPTIONAL ITEMS: 
• Item A-1: Blower – PD Blower package to provide air supply to grit tank diffusers.  One 